



Test Report

No.: RSZ0805300861

Date: June 5, 2008

Page 1 of 2

Customer :



Address :



Report on the submitted sample said to be

Sample Name : Single side coated art paper board
Style/Item No. : GVW
Manufacturer : INDONESIA
Supplier : INDONESIA
Country of Origin : INDONESIA
Sample Receiving Date : May 30, 2008
Testing Period : From May 30, 2008 to June 4, 2008
Test Requested : As specified by client, to determine
A. The specified material of the submitted samples For compliance with the European Standard on Safety of Toys, EN71 Part 3:1994 (including amendment A1:2000) - Migration of Certain Elements.
B. To determine the Lead content in the submitted samples.
Test Method : A. With reference to EN71 Part 3: 1994 (including amendment A1: 2000).
B. With reference to US CPSC Regulation
Lead content - Wet acid digestion.
Results : Please refer to next page(s).

Signed for and on behalf of
BACL

Martin -Zheng Yuan Liang

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp. (Shenzhen)

6/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tel: +86-755-33320018 Fax: +86-755-33320008

Test Report

No.: RSZ0805300861

Date: June 5, 2008

Page 2 of 2

Results :

Sample description:

White paper coating

A. EN71-3:1994 (including amendment:2000) – Migration of Certain Elements

Element	Unit		Limit
Soluble Antimony (Sb)	mg/kg	< 2	60 mg/kg
Soluble Arsenic (As)	mg/kg	< 2	25 mg/kg
Soluble Barium (Ba)	mg/kg	< 2	1000 mg/kg
Soluble Cadmium (Cd)	mg/kg	< 2	75 mg/kg
Soluble Chromium (Cr)	mg/kg	< 2	60 mg/kg
Soluble Lead (Pb)	mg/kg	< 2	90 mg/kg
Soluble Mercury (Hg)	mg/kg	< 2	60 mg/kg
Soluble Selenium (Se)	mg/kg	< 2	500 mg/kg

Note : - < = Less than
 - Photo appendix is included.

B. CPSC - Lead Content

Item	Unit	MDL		CPSC Limit
Lead Content (Pb)	%	0.0005	< 0.0005	0.060

Note:

- N.D.= Not Detected or less than MDL (0.0005%)
- Photograph appendix is included.

Photograph of Sample



BACL authenticate the photo on original report only
 End of Report

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp. (Shenzhen)

6/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
 Tel: +86-755-33320018 Fax: +86-755-33320008